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Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) [ dBFfrE/SI\l;IIIEIz] Eg:} [ dBErL;{IVTHz] [ dBIr_r:r/nl\;ltHz] Verdict
Ant8 5955 2.76 0.35 3.11 <17.00 PASS
Antl10 5955 2.8 -0.85 1.95 <17.00 PASS
total 5955 5.79 2.78 8.57 <17.00 PASS
Ant8 6195 3.05 0.35 3.40 <17.00 PASS
Antl10 6195 2.13 -0.85 1.28 <17.00 PASS
total 6195 5.62 2.78 8.40 <17.00 PASS
Ant8 6415 2.69 0.35 3.04 <17.00 PASS
Antl10 6415 1.82 -0.85 0.97 <17.00 PASS
11A-CDD total 6415 5.29 2.78 8.07 <17.00 PASS
Ant8 6535 2.86 1.02 3.88 <17.00 PASS
Ant10 6535 1.88 0.16 2.04 <17.00 PASS
total 6535 5.41 3.61 9.02 <17.00 PASS
Ant8 6695 2.34 1.02 3.36 <17.00 PASS
Ant10 6695 2.08 0.16 2.24 <17.00 PASS
total 6695 5.22 3.61 8.83 <17.00 PASS
Ant8 6855 2.37 1.02 3.39 <17.00 PASS
Ant10 6855 2.49 0.16 2.65 <17.00 PASS
total 6855 5.44 3.61 9.05 <17.00 PASS
Ant8 5955 2.03 0.35 2.38 <17.00 PASS
Ant10 5955 2.2 -0.85 1.35 <17.00 PASS
total 5955 5.13 2.78 7.91 <17.00 PASS
Ant8 6195 2.4 0.35 2.75 <17.00 PASS
Ant10 6195 1.55 -0.85 0.70 <17.00 PASS
total 6195 5.01 2.78 7.79 <17.00 PASS
Ant8 6415 2.06 0.35 2.41 <17.00 PASS
Ant10 6415 1.24 -0.85 0.39 <17.00 PASS
11AX20MIMO total 6415 4.68 2.78 7.46 <17.00 PASS
-CDD Ant8 6535 2.25 1.02 3.27 <17.00 PASS
Ant10 6535 1.24 0.16 1.40 <17.00 PASS
total 6535 4.78 3.61 8.39 <17.00 PASS
Ant8 6695 1.67 1.02 2.69 <17.00 PASS
Ant10 6695 1.49 0.16 1.65 <17.00 PASS
total 6695 4.59 3.61 8.20 <17.00 PASS
Ant8 6855 1.66 1.02 2.68 <17.00 PASS
Ant10 6855 1.9 0.16 2.06 <17.00 PASS
total 6855 4.79 3.61 8.40 <17.00 PASS
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Ant8 5965 -0.78 0.35 -0.43 <17.00 PASS

Ant10 5965 -0.63 -0.85 -1.48 <17.00 PASS

total 5965 231 2.78 5.09 <17.00 PASS

Ant8 6205 -0.65 0.35 -0.30 <17.00 PASS

Ant10 6205 -1.61 -0.85 -2.46 <17.00 PASS

total 6205 1.91 2.78 4.69 <17.00 PASS

Ant8 6405 -0.93 0.35 -0.58 <17.00 PASS

Ant10 6405 -1.96 -0.85 -2.81 <17.00 PASS
11AX40MIMO total 6405 1.60 2.78 4.38 <17.00 PASS
-CDD Ant8 6565 -0.46 1.02 0.56 <17.00 PASS
Ant10 6565 -1.4 0.16 -1.24 <17.00 PASS

total 6565 211 3.61 5.72 <17.00 PASS

Ant8 6685 -1.02 1.02 0.00 <17.00 PASS

Ant10 6685 -1.58 0.16 -1.42 <17.00 PASS

total 6685 1.72 3.61 5.33 <17.00 PASS

Ant8 6845 -1.43 1.02 -0.41 <17.00 PASS

Ant10 6845 -1.32 0.16 -1.16 <17.00 PASS

total 6845 1.64 3.61 5.25 <17.00 PASS

Ant8 5985 -3.75 0.35 -3.40 <17.00 PASS

Ant10 5985 -3.7 -0.85 -4.55 <17.00 PASS

total 5985 -0.71 2.78 2.07 <17.00 PASS

Ant8 6225 -3.37 0.35 -3.02 <17.00 PASS

Ant10 6225 -3.99 -0.85 -4.84 <17.00 PASS

total 6225 -0.66 2.78 2.12 <17.00 PASS

Ant8 6385 -3.46 0.35 -3.11 <17.00 PASS

Ant10 6385 -4.65 -0.85 -5.50 <17.00 PASS
11AX80MIMO total 6385 -1.00 2.78 1.78 <17.00 PASS
-CDD Ant8 6625 -3.86 1.02 -2.84 <17.00 PASS
Ant10 6625 -4.7 0.16 -4.54 <17.00 PASS

total 6625 -1.25 3.61 2.36 <17.00 PASS

Ant8 6705 -4.42 1.02 -3.40 <17.00 PASS

Ant10 6705 -4.88 0.16 -4.72 <17.00 PASS

total 6705 -1.63 3.61 1.98 <17.00 PASS

Ant8 6785 -4.02 1.02 -3.00 <17.00 PASS

Ant10 6785 -4.86 0.16 -4.70 <17.00 PASS

total 6785 -1.41 3.61 2.20 <17.00 PASS

Ant8 6025 -6.12 0.35 -5.77 <17.00 PASS

Ant10 6025 -5.9 -0.85 -6.75 <17.00 PASS
11AX160MIMO total 6025 -3.00 2.78 -0.22 <17.00 PASS
-CDD Ant8 6185 -6.22 0.35 -5.87 <17.00 PASS
Ant10 6185 -7.01 -0.85 -7.86 <17.00 PASS

total 6185 -3.59 2.78 -0.81 <17.00 PASS
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Ant8 6345 -6.37 0.35 -6.02 <17.00 PASS
Ant10 6345 -7.07 -0.85 -7.92 <17.00 PASS
total 6345 -3.70 2.78 -0.92 <17.00 PASS
Ant8 6665 -6.58 1.02 -5.56 <17.00 PASS
Ant10 6665 -7.24 0.16 -7.08 <17.00 PASS
total 6665 -3.89 3.61 -0.28 <17.00 PASS

Note: The Duty Cycle Factor is compensated in the graph.
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saravas. FCC RF Test Report

Report No. : FR460508G

In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant8 5955 See test graph See test graph PASS
Ant10 5955 See test graph See test graph PASS
Ant8 6195 See test graph See test graph PASS
Ant10 6195 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
Ant10 6415 See test graph See test graph PASS

11A-CDD
Ant8 6535 See test graph See test graph PASS
Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant10 6695 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant10 6855 See test graph See test graph PASS
Ant8 5955 See test graph See test graph PASS
Ant10 5955 See test graph See test graph PASS
Ant8 6195 See test graph See test graph PASS
Ant10 6195 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
11AX20MIMO Ant10 6415 See test graph See test graph PASS
-CDD Ant8 6535 See test graph See test graph PASS
Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant10 6695 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant10 6855 See test graph See test graph PASS
Ant8 5965 See test graph See test graph PASS
Ant10 5965 See test graph See test graph PASS
Ant8 6205 See test graph See test graph PASS
11AX40MIMO
cDD Ant10 6205 See test graph See test graph PASS
Ant8 6405 See test graph See test graph PASS
Ant10 6405 See test graph See test graph PASS
Ant8 6565 See test graph See test graph PASS
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Ant10 6565 See test graph See test graph PASS

Ant8 6685 See test graph See test graph PASS

Ant10 6685 See test graph See test graph PASS

Ant8 6845 See test graph See test graph PASS

Ant10 6845 See test graph See test graph PASS

Ant8 5985 See test graph See test graph PASS

Ant10 5985 See test graph See test graph PASS

Ant8 6225 See test graph See test graph PASS

Ant10 6225 See test graph See test graph PASS

Ant8 6385 See test graph See test graph PASS

11AX80MIMO Ant10 6385 See test graph See test graph PASS
-CDD Ant8 6625 See test graph See test graph PASS
Ant10 6625 See test graph See test graph PASS

Ant8 6705 See test graph See test graph PASS

Ant10 6705 See test graph See test graph PASS

Ant8 6785 See test graph See test graph PASS

Ant10 6785 See test graph See test graph PASS

Ant8 6025 See test graph See test graph PASS

Ant10 6025 See test graph See test graph PASS

Ant8 6185 See test graph See test graph PASS

11AX160MIMO | Antl0 6185 See test graph See test graph PASS
-CDD Ant8 6345 See test graph See test graph PASS
Ant10 6345 See test graph See test graph PASS

Ant8 6665 See test graph See test graph PASS

Ant10 6665 See test graph See test graph PASS
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Test Graphs

11A-CDD_Ant8_5955
Spectrum =
Ref Level 15.00 dém Offset 25.07 d8 Mode Sweep
Count 100/100
@ 1Rm View
10 abimait ¢heck pakS
pP<200
0 dém
| |F 'L \
-10 dBm J k
-20 dBm \l
-30 dBm
=40-dBm /
-50 dBm #
-50 dBm e
-70 dBm
-80 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.230 MHz 200,000 kHz 5.92648 GHz | -59.72 dBm -59.78 dB -19.78 dB
-28.230 MHz -18.820 MHz 200,000 kHz 5.92678 GHz | -60.11 dBm -60.17 dB -20.17 dB
-18.820 MHz -10.410 MHz 200,000 kHz 5.94457 GHz | -33.47 dBm -33.52 dB -13.50 dB
-10.410 MHz -9.410 MHz 200.000 kHz 5.94460 GHz | -33.54 dBm -33.60 dB -13.70 dB
9.410 MHz 10.410 MHz 200.000 kHz 5.96540 GHz -33.92 dBm -33.98 dB -14.08 dB
10.410 MHz 18.820 MHz 200.000 kHz 5.96547 GHz -33.77 dBm -33.83 dB -13.77 dB
18.820 MHz 28.230 MHz 200,000 kHz 5.98318 GHz -60.09 dém -60.15 dBb -20.22 dB
28.230 MHz 50.000 MHz 200,000 kHz 5.98336 GHz -60.05 dBm -60.11 dB -20.11 dB
— __
il )
Date: 11 AUG 2024 16:20.04
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Spectrum Emission Mask Standard: None
Peak Power 0.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.310 MHz 200,000 kHz 5.92618 GHz | -61.03 dBm -61.08 dB -21.08 dB
-28.310 MHz -18.870 MHz 200,000 kHz 5.92681 GHz | -60.91 dBm -60.96 dB_ -21.11dB
-18.870 MHz -10.440 MHz 200,000 kHz 5.94451 GHz | -33.58 dBm -33.63 dB -13.57 dB
-10.440 MHz -9.440 MHz 200.000 kHz 5.94457 GHz | -33.51 dBm -33.56 dB -13.66 dB
9.440 MHz 10.440 MHz | 200.000 kHz 5.96544 GHz -33.49 dBm -33.54 dB -13.64 db
10.440 MHz 18.870 MHz = 200.000 kHz 5.96549 GHz -33.51 dBm -33.56dB -13.51dB
18.870 MHz 28,310 MHz | 200,000 kHz 5.98306 GHz -60.63 dém -60.67 dB -21.00 dB
28.310 MHz 50,000 MHz = 200,000 kHz 5.08338 GHz -60.69 dBm -60.73 dB -20.73 dB
™
I ) [T
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,590 MHz | 200.000 kHz 6.16628 GHz -61.53 dém 6182 dB 2182 dB
-28.590MHz | -19.060 MHz | 200.000 kHz | 6.16686 GHz -61.33dBm | -6162dB  -22.20dB
-19,060 MHz 10,530 MHz | 200.000 kHz 6.18447 GHz -33.60 dBm -33.89 dB -13.89 dB
-10.530 MHz -9.530 MHz | 200.000 kHz 6.18448 GHz -33.74 dBm -34.03 dB -14.13 dB

9.530 MHz 10.530 MHz | 200.000 kHz 6.20553 GHz -34.72 dBm -35.02dB -15.12 dB
10.530 MHz 19.060 MHz = 200.000 kHz 6.20554 GHz -34.80 dBm -35.10 dB -15.08 dB
19.060 MHz 28,590 MHz | 200.000 kHz 6.22348 GHz -61.53 dém -61.83 dB -21.97 dB
28.590 MHz 50,000 MHz = 200,000 kHz 6.22420 GHz -61.61 dBm -61.90 dB -21.90 dB
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RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.880 MHz 200,000 kHz 6.16560 GHz | -62.68 dBm -62.43 dB -22.43 dB
-28.880 MHz -19.250 MHz 200,000 kHz 6.16622 GHz | -62.94 dBm -62.69 dB -22.81dB
-19.250 MHz -10.630 MHz 200,000 kHz 6.18432 GHz | -35.21 dBm -34.96 dB -14.91 dB
-10.630 MHz -9.630 MHz 200.000 kHz 6.18438 GHz | -34.97 dBm -34.72 dB -14.82 dB

9.630 MHz 10.630 MHz 200.000 kHz 6.20563 GHz -35.79 dBm -35.54 dB -15.64 dB
10,630 MHz 19.250 MHz 200.000 kHz 6.20565 GHz -35.78 dBm -35.53 dB -15.52 dB
19.250 MHz 28.880 MHz 200.000 kHz 6.22372 GHz -63.04 dBm -62.79 dB -23.00 dB
28,880 MHz 50,000 MHz 200.000 kHz 6.22402 GHz -62.77 dBm -62.52 db -22.52 db
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T

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,800 MHz | 200.000 kHz 6.38532 GHz -61.44 dém -61.46 dB 21.46 db
28,800 MHz | -19.200 MHz | 200.000 kHz | 6.38628 GHz -61.60 dBm  -6162dB 2171 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 6.40440 GHz -34.67 dBm -34.68 dB -14.68 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.40440 GHz -34.64 dBm -34.65 dB -14.75 dB

9.600 MHz 10.600 MHz |~ 200.000 kHz 6.42560 GHz -35.18 dBm -35.19dB -15.20 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.42561 GHz -35.00 dBm -35.02dB -15.01 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.44377 GHz -61.90 dém -61.91 dB -21.95 dB
28.800 MHz 50,000 MHz = 200,000 kHz 6.44564 GHz -61.65 dém -61.66 dB -21.66 dB
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JL
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.800 MHz 200,000 kHz 6.38590 GHz | -60.79 dBm -60.16 dB -20.16 dB
-28.800 MHz -19.200 MHz 200,000 kHz 6.38623 GHz | -61.18 dBm -60.55 dB -20.58 dB
-19.200 MHz -10.600 MHz 200,000 kHz 6.40439 GHz | -35.36 dBm -34.73 dB -14.71 dB
-10.600 MHz -9.600 MHz 200.000 kHz 6.40440 GHz | -35.12 dBm -34.49 dB -14.59 dB

9.600 MHz 10.600 MHz 200.000 kHz 6.42560 GHz -35.65 dBm -35.03 dB -15.13 dB
10,600 MHz 19.200 MHz 200.000 kHz 6.42561 GHz -35.52 dBm -34.89 db -14.89 dB
19.200 MHz 28,800 MHz 200.000 kHz 6.44374 GHz -651.48 dBm -60.85 dB -20.92 dB
28,500 MHz 50,000 MHz 200.000 kHz 6.44535 GHz -51.29 dBm -60.66 dB -20.66 db
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 28,590 MHz | 200.000 kHz 6.50590 GHz -61.08 dém 61.26 dB 21.26 dB
-28.590MHz | -19.060 MHz | 200.000 kHz | 6.50653 GHz -61.31dBm  -6149dB 2163 dB
-19,060 MHz 10,530 MHz | 200.000 kHz 6.52447 GHz -33.93 dBm -34.11 dB -14.10 dB
-10.530 MHz -9.530 MHz | 200.000 kHz 6.52448 GHz -33.96 dBm -34.14 dB -14.24 dB

9.530 MHz 10.530 MHz | 200.000 kHz 6.54553 GHz -35.01 dBm -35.20 dB -15.30 dB
10.530 MHz 19.060 MHz = 200.000 kHz 6.54554 GHz -34.83 dBm -35.01dB -15.01 dB
19.060 MHz 28,590 MHz | 200.000 kHz 6.56353 GHz -61.04 dém -61.22 dB -21.31dB
28.590 MHz 50,000 MHz = 200,000 kHz 6.56376 GHz -60.61 dBm -60.79 dB -20.79 dB
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Count 100/100

Mode Sweep
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-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -1.11dBm

Standard: None

RBW 200.000 kHz
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.880 MHz 200,000 kHz 6.50589 GHz | -62.37 dBm -61.27 dB -21.27 dB
-28.880 MHz -19.250 MHz 200,000 kHz 6.50615 GHz | -62.56 dBm -61.45dB -21.49 dB
-19.250 MHz -10.630 MHz 200,000 kHz 6.52433 GHz | -35.88 dBm -34.78 dB -14.74 dB
-10.630 MHz -9.630 MHz 200.000 kHz 6.52438 GHz | -35.85 dBm -34.74 dB -14.84 dB

9.630 MHz 10.630 MHz 200.000 kHz 6.54561 GHz -36.44 dBm -35.33 dB -15.63 dB
10,630 MHz 19.250 MHz 200.000 kHz 6.54564 GHz -36.37 dBm -35.26 dB -15.26 dB
19.250 MHz 28.880 MHz 200.000 kHz 6.56376 GHz -62.27 dBm -61.17 dB -21.32 dB
28,880 MHz 50,000 MHz 200.000 kHz 6.56410 GHz -62.31 dBm -61.21 dB -21.21 db
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Ref Level 15.00 dBm
Count 100/100

Offset 25.72 de

Mode Sweep

@ 1Rm View
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-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -0.22 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,440 MHz | 200.000 kHz 6.66531 GHz -61.60 dém 6139 dB 2139 dB
-28.440MHz  -1B.960 MHz 200,000 kHz | 6.66657 GHz -61.83dBm  -6161dB  -21.63dB
-18.960 MHz -10.480 MHz | 200.000 kHz 6.68452 GHz -33.80 dBm -33.58 dB -13.58 dB
-10.480 MHz -9.480 MHz | 200.000 kHz 6.68453 GHz -34.05 dBm -33.84 dB -13.94 dB

9.480 MHz 10.480 MHz | 200.000 kHz 6.70548 GHz -34.60 dBm -34.38 dB -14.48 dB
10.480 MHz 18.960 MHz = 200.000 kHz 6.70549 GHz -34.39 dBm -34.17 dB -14.17 dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.72337 GHz -61.79 dém -61.56 dB -21.67 dB
28.440 MHz 50,000 MHz = 200,000 kHz 6.72349 GHz -61.51 dém -61.29 dB -21.29 dB
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Ref Level 15.00 dBm
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Mode Sweep
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-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.67 dBm

Range Low |

RBW 200.000 kHz

Range Up | RBW | Freguency | PowerAbs | PowerRel |  ALimit

-50.000 MHz -28.940 MHz 200,000 kHz 6.66464 GHz | -61.98 dBm -61.31 dB -21.31dB
-28.940 MHz -19.290 MHz 200,000 kHz 6.66611 GHz | -62.31 dBm -61.64 dB -21.71dB
-19.290 MHz -10.650 MHz 200,000 kHz 6.68435 GHz | -35.80 dBm -35.13 dB -15.12 dB
-10.650 MHz -9.650 MHz 200.000 kHz 6.68436 GHz | -35.82 dBm -35.14 dB -15.24 dB

9.650 MHz 10.650 MHz 200.000 kHz 6.70565 GHz -36.23 dBm -35.55 dB -15.65 dB
10,650 MHz 19.290 MHz 200.000 kHz 6.70566 GHz -35.94 dBm -35.26 dB -15.25 dB
19.290 MHz 28,940 MHz 200.000 kHz 6.72376 GHz -61.99 dBm -61.31 dB -21.54 dB
28,940 MHz 50,000 MHz 200.000 kHz 6.72440 GHz -61.76 dBm -61.09 dB -21.09 db
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Ref Level 15.00 dBm Offset 26.090 dB Mode Sweep
Count 100/100

[® 1Rm View

10 dhiit Gheck paES

-50 dBm / \

-60 dBm —

ot

-70 dBm
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,520 MHz 200,000 kHz 6.82590 GHz -61.42 dBm -60.80 dB -20.80 dB
-28,520 MHz  -19.010MHz 200,000 kHz | 6.82650 GHz -61.86 ddm | 6124dB  -21.25dB
-19.010 MHz -10.510 MHz 200,000 kHz 6.84448 GHz -34.65 dBm -34.03 dB -14.02 dB
-10.510 MHz -9.510MHz | 200.000 kHz 6.84450 GHz -34.83 dBm -34.21 dB -14.31 dB
9.510 MHz 10.510 MHz | 200.000 kHz 6.86551 GHz -35.37 dBm -34.75 dB -14.85 dB

10.510 MHz 19.010 MHz = 200.000 kHz 6.86554 GHz -35.13 dBm -34.51dB -1449 dB
19.010 MHz 28,520 MHz | 200,000 kHz 6.88340 GHz -61.99 dém -61.37 dB -21.53 dB
28.520 MHz 50,000 MHz = 200,000 kHz 6.88366 GHz -61.31 dBm -60.69 dB -20.69 dB
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Spectrum A

Ref Level 15.00 dBm Offset 26.11 dB Mode Sweep
Count 100/100
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-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.730 MHz 200.000 kHz 6.82552 GHz | -61.28 dBm -60.40 dB -20.40 dB
-28.730 MHz -19.150 MHz | 200,000 kHz 6.82653 GHz | -61.48 dBm -60.60 dB -20.92 dB
-19.150 MHz -10.580 MHz 200.000 kHz 6.84436 GHz | -35.53 dBm -34.65 dB -14.60 dB
-10.580 MHz -9.580 MHz 200.000 kHz 6.84443 GHz | -35.53 dBm -34.65 dB -14.75 dB
9.580 MHz 10.580 MHz 200.000 kHz 6.86557 GHz -36.00 dBm -35.12 dB -15.22 dB

10.580 MHz 19.150 MHz 200.000 kHz 6.86563 GHz -36.04 dBm -35.16 dB -15.12 dB
19.150 MHz 28.730 MHz 200,000 kHz 6.88373 GHz -61.74 dBm -60.87 db -20.87 dB
28.730 MHz 50.000 MHz 200,000 kHz 6.88432 GHz -61.60 dBm -60.72 db -20.72 dB
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Spectrum o
Ref Level 15.00 dBm  Offset 25.07 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.730 MHz 200,000 kHz 5.92319 GHz -61.37 dBm -60.59 dB -20.59 dB
-31.730MHz | -21,150MHz 200,000 kHz | 5.92330 GHz -61.34 ddm | 6056dB  -20.59 dB
-21.150 MHz -11.580 MHz 200,000 kHz 5.94338 GHz -40.30 dBm -39.52 dB -19.48 dB
-11.580 MHz -10.580 MHz 200,000 kHz 5.94343 GHz -40.86 dBm -40.08 dB -20.18 dB
10.580 MHz 11.580 MHz = 200.000 kHz $.96657 GHz -40.90 dBm -40.12 dB -20.22 dB
11.580 MHz 21,150 MHz | 200.000 kHz 5.96672 GHz -41.15 d8m -40.38 dB -20.26 dB
21.150 MHz 31,730 MHz | 200.000 kHz 5.98667 GHz -61.17 dgém -60.39 dB -20.45 dB
31.730 MHz 50,000 MHz = 200,000 kHz 5.98715 GHz -61.02 dém -60.24 dB -20.24 dB
7
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Ref Level 15.00 dBm  Offset 25.25 dB Mode Sweep
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.310 MHz 200.000 kHz 5.92338 GHz | -61.33 dBm -60.77 dB -20.77 dB
-31.310 MHz -20.870 MHz 200,000 kHz 5.92373 GHz | -61.37 dBm -60.81 dB -20.86 dB
-20.870 MHz -11.440 MHz 200.000 kHz 5.94347 GHz | -39.90 dBm -39.34 dB -19.26 dB
-11.440 MHz -10.440 MHz 200.000 kHz 5.94357 GHz | -39.71 dBm -39.15 dB -19.25 dB
10.440 MHz 11.440 MHz 200.000 kHz 5.96644 GHz -40.04 dBm -39.48 dB -19.58 dB
11.440 MHz 20.870 MHz 200.000 kHz 5.96648 GHz -39.77 dBm -39.21 dB -19.18 dB
20.870 MHz 31.310 MHz 200,000 kHz 5.98616 GHz -61.06 dBm -60.50 dB -20.67 dB
31.310 MHz 50.000 MHz 200,000 kHz 5.98661 GHz -60.99 dBm -60.43 db -20.43 dB
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Ref Level 15.00 dBm  Offset 25.54 dB Mode Sweep
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CF 6.195 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.670 MHz 200,000 kHz 6.16179 GHz -61.91 dBm -61.60 dB -21.60 dB
-31.670MHz | -21.110MHz 200,000 kHz | 6.16340 GHz -62.27 ddm | 6196dB  -22.03dB
-21.110 MHz -11.560 MHz 200,000 kHz 6.18343 GHz -40.12 dBm -39.81 dB -19.80 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.18344 GHz -40.33 dBm -40.02 dB -20.12 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.20656 GHz -41.31 dBm -41.00 dB -21.10 dB
11.560 MHz 21,110 MHz | 200.000 kHz 6.20657 GHz -40.72 dBm -40.40 dB -20.39 dB
21.110 MHz 31670 MHz = 200.000 kHz 6.22654 GHz -62.07 dém -61.75 dB -21.91 dB
31.670 MHz 50,000 MHz = 200,000 kHz 6.22790 GHz -62.02 dém -61.71 dB -21.71 dB
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Ref Level 15.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dl».imi' heck PABS
p<200
0 dem 7
-10 dem - ‘]‘L
-20 dBm f
—
L~ —
-30 dBm
40 dBm e / \ -
-50 dBm s
_‘.—-/ I
-60 dBm ]
-70 dBm
-80 dBm
CF 6.195 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -32,010 MHz 200.000 kHz 6.16237 GHz | -62.00 dBm -60.98 dB -20.98 dB
-32,010 MHz -21.340 MHz 200,000 kHz 6.16302 GHz | -62.28 dBm -61.25dB -21.28 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.18331 GHz | -41.44 dBm -40.42 dB -20.40 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.18335 GHz | -41.58 dBm -40.55 dB -20.85 dB
10.670 MHz 11.670 MHz 200.000 kHz 6.20667 GHz -42.59 dBm -41.57 dB -21.67 dB
11.670 MHz 21.340 MHz 200.000 kHz 6.20674 GHz -42.30 dBm -41.27 dB -21.22 dB
21.340 MHz 32.010 MHz 200,000 kHz 6.22694 GHz -62.48 dBm -61.46 db -21.54 dB
32.010 MHz 50.000 MHz 200,000 kHz 6.22743 GHz -62.12 dBm -61.09 db -21.09 dB
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